LA PG8710

NO.| DESCRIPTION NO. DESCRIPTION

1 LEFT CRANKCASE 47 CARBURETOR

2 RIGHT CRANKCASE 48 CARBUREOR GASKET B

3 BEARING 6004 49 CARBUREOR GASKET A

4 HOLE CIRCLIP ®42 50 SUPPORTING PLATE

5 OIL SEAL 20*30*7 51 COMPRESSION SPRING
= 6 PIN 10*7*14 52 CROSS ROUND HEAD BOLT M6*40
= 7 STUB A M6*50 53 ROD LINK
g 8 DENTIFORM FLANGE NUT M6 54 TENSION SPRING

9 FLANGE BOLT M6*45 55 GOVERNOR SPRING

10 | STUB B M6*100 56 CONTROLL PANEL

11 | OILSEAL 6*12*7 57 CAPACITANCE

12 | GOVERNOR SHAFT 58 SELF-TAPPING SCREW ST4.2*14

13 | GOVERNOR FORK 59 ALTERNATOR STATOR

14 | CROSS ROUND HEAD BOLT M3*8 60 ALTERNATOR ROTOR

15 | SPRING WASHER ®3 61 FLANGE BOLT M8*156

16 | GOVERNOR ARM 62 REAR COVER

17 | COLLAR BUSH 63 FLANGE BOLT M6*80

18 | WEIGHT COMP 64 DENTIFORM WASHER 06

19 | FLANGE BOLT M6*16 65 FLANGE BOLT M6*10

20 | CRANKSHAFT ASSEMBLY 66 MUFFLER

21 | CIRCLIP 67 MUFFLER GASKET

22 | PISTONPIN 68 FLANGE BOLT M6*16

23 | ROLLER BEARING 14*10*13 69 CDI WINDING

24 | PISTON 70 SPARK PLUG

25 | SECOND PISTON RING 71 ABSORBER

26 | FIRST PISTON RING 72 FUEL TANK

27 | CYLINDER GASKET 73 FUEL FILTER

28 | CYLINDER 74 FUEL TANK CAP

29 | CYLINDER CAP GASKET 75 HANDLEBAR

30 | CYLINDER CAP 76 CROSS ROUND HEAD BOLT M6*30

31 | FLANGE BOLT M6*105 77 WASHER 06

32 | THICK NUT M6*18 78 FUEL SWITCH

33 | THE COVER OF CYLINDER CAP 79 DC SOCKET

34 | FLANGE BOLT M6*12 80 CROSS ROUND HEAD BOLT M3*16

35 | IGNITION COIL ASSEMBLY 81 WASHER 03

36 | CLAMP 82 NUT M3

37 | SPRING WASHER ®6 83 FUEL CUP

38 | CROSS ROUND HEAD BOLT M6*16 84 AC RECEPTACLE

39 | FLYWHEEL 85 AC CIRCUIT BREAKERS

40 | FLANGE NUT M10*1.25 86 SWITCH

41 | RECOIL STARTER ASSEMBLY 87 DC PROTECTOR

42 | INTAKE VALVE GASKET 88 CLIP

43 | INTAKE VAVLE ASSEMBLY 89 OIL TUBE

44 | FLANGE BOLT M6*18 90 AIR FILTER ELEMENT

45 | STUB AM6*60 91 AIR FILTER COVER

46 | INTAKE GASKET

RU-ST20170613




